
MichiganSection

The official publication of the

DRINKING 
WATER WEEK

RATES – PERKS OF  
SEEING THE PEAKS

CYBERSECURITY:  
DOES IT MATTER?

water worksM I C H I G A N SUMMER 2018

September 11–14, 2018
Radisson Plaza Hotel at Kalamazoo Center  •  Kalamazoo, MI

2018
MI-ACE

RIDING THE WAVE OF CHANGE

P
.O

. 
B

o
x 

15
0

4
6

9 
G

ra
n

d
 R

a
p

id
s,

 M
I 

4
9

51
5 

 | 
 A

D
D

R
E

S
S

 S
E

R
V

IC
E

 R
E

Q
U

E
S

T
E

D

N
E

W
S



 66” 

66” Rotating Disc Gate  
supplied to DWSD Plant  

pressure tested to 500 PSI 

“When reliability is required, use Metal Seated Rotating Disc Gate 
Valves for Water or Sewer. Proven reliability since 1908” 


[...]
gave the City confidence to proceed with main replacement and 
intersection reconstruction. The presentation will review the 
physical evidence, identify what allowed the City to undertake 
the investigation, the inferences made from the recorded 
pressure and flow data, results of the hydraulic transient 
modeling, and, finally the impact hydraulic transients had on the 
failures and recommendations to reduce future pipe failures. 
Features of the work that other water utilities can prioritize to 
undertake similar investigations will also be described.

Track: Water Quality Track

1:15 pm

3.1 Who Wore It Better? Drinking Water Requirements in 
Michigan, Ohio and Wisconsin
Elin Betanzo, Safe Water Engineering
The Safe Drinking Water Act establishes baseline requirements 
at the federal level, and states adopt the federal standards for 
implementation at the state level. States have the ability to 
adopt requirements that are more stringent than the federal 
standards. This is done with the intent of addressing drinking 
water risks that are more prominent in each state. This 
presentation will cover the findings of a recent report published 
by American Rivers and the Great Lakes Environmental Law 
Center comparing state level drinking water requirements in 
Michigan, Ohio, and Wisconsin. In addition, the presentation 
will highlight unique strategies used in each state that may be 
transferable to other states.

1:45 pm

3.2 Managing Water Quality in Distribution Systems
Janice Skadsen, Retired, AWWA volunteer
In 2017, AWWA published a new manual, Water Quality in 
Distribution Systems M68. This 11 chapter manual provides 
best practices for managing distribution systems to achieve 
optimal water quality for all customers. These best practices are 
divided into “basic” – those that all utilities should utilize – and 
“advanced” – those that are recommended to truly achieve the 
best water quality possible. The manual is authored by a wide 
range of experts and covers the following topics: • Capacity 
and Water Age • Understanding and Managing Biofilm, Coliform 
Occurrence and the Microbial Community • Infrastructure 
Integrity and Water Quality • Taste, Odor and Appearance • 
Nitrification • Corrosion Control • Disinfectants and Disinfection 
Byproducts • Management of Low Pressure • Cross-Connection 
Control and Backflow Prevention • Security Issues 

2:30 pm

3.3 Turbidity - What Are We Measuring?
Eric Link, LabtronX
Fresh water is one of the most unique and rare substances in 
the universe. Because we rely on water for life, a lot of scrutiny 
in the lab takes place to ensure the safety of our communities 
and environment. One of the most basic tests to determine 
the cleanliness of water is turbidity. But what are we really 
measuring with our turbidimeters and how are the science and 
regulations changing around this parameter? We will explore 
these questions and look at the challenges that lie ahead.

3:00 pm

3.4 What’s Growing in Your Filters? What Can You Do About It?
Katherine Dowdell, University of Michigan, Brian Stegliz, City of 
Ann Arbor and Melina Bautista, University of Michigan
This presentation will provide a general overview of drinking 
water biological filtration, including how it works, and how 
microbial communities develop in biologically-active granular 
activated carbon (GAC) filters. Specifically, it will focus on 
several microbial species commonly found in ozone/GAC 
treatment systems that are potentially harmful to individuals 
with weakened immune systems. The results from several 
different operational scenarios will be discussed from 
experimentation at both pilot and full scale. We hypothesize 
that backwashing with a disinfection residual may be promoting 
the growth of microorganisms more resistant to oxidation, 
including opportunistic pathogens. For this reason, scenarios 
evaluated include extended filter runs to decrease exposure of 
filters to chloramine during backwashing, backwashing with 
filter effluent, and backwashing with dechlorinated finished 
water. Preliminary recommendations on how operators of 
biological filters can optimize their treatment and control 
growth of opportunistic pathogens will be presented.

3:30 pm

3.5 Treating Emerging Contaminants - Evaluation of the 
Removal Efficiency of Activated Carbon on PFOA and PFOS in 
Drinking Water
Wendy Schultz and Jeff Keown, City of Ann Arbor
Perfluoroalkyl substances (PFAS) are a class of man-made 
chemicals that have been widely used in products that are 
stain-resistant, non-stick and/or waterproof, like cookware, 
carpet, and shoes. Once introduced into the environment, 
PFAS are highly persistent in both the environment and the 
human body. The aim of this study is to evaluate the removal 
efficiency of Filtrasorb®400 (F400) granular activated carbon 
(GAC) on PFOA and PFOS in drinking water over time. A series 
of experiments are being performed in full-scale filters in which 
the old Filtrasorb®300 GAC and sand was replaced with either 
all F400, or a mixture of F400 and sand. In addition, this study 
will estimate the annual operating cost impacts associated with 
the change in media and its life expectancy.

4:00 pm

3.6 Blue Water Accounting’s Source Water Initiative
Nicole Zacharda, Great Lakes Commission
Blue Accounting’s Source Water Initiative has been working 
with Great Lakes states and provinces to: develop shared goals 
for source water protection in the region; identify appropriate 
metrics to track progress toward those goals; and, collect 
and curate relevant data and information to inform decision-
makers. Working with “Showcase Communities” to highlight 
local innovation in focusing strategies and investments toward 
the shared goals, the program has started to take shape as a 

RETURN TO TABLE OF CONTENTS

R
ID

IN
G

 T
H

E
 W

A
V

E
 O

F 
C

H
A

N
G

E

38

M
I-

A
C

E
 2

0
18

 P
ro

g
ra

m



useful, information platform for decision-makers at all scales 
of government. Staff from the Great Lakes Commission 
will discuss the history of the project and walk participants 
through the latest version of the information platform. 

Track: Education in the Exhibit Hall
Four half-hour presentations will be available. Presentation 
times are: 1:30 pm, 2:00 pm, 3:00 pm, 3:30 pm, and 4:00 pm. 
Remember, CECs round down to the nearest tenth.

THURSDAY, SEPTEMBER 13, 2018
Track: Thursday General Session

8:00 am

4.1 MI-AWWA Annual Business, Section Update, Best Tasting 
Water, and Awards Presentation
Executive Director Award
Exemplary Source Water/Wellhead Protection Award
New - Chuck Van der Kolk Volunteer of the Year Award
Christine Spitzley, OHM Advisors
Bonnifer Ballard, MI-AWWA
Pat Staskiewicz, Ottawa County Road Commission

8:45 am

4.2 Leaders Innovation Forum for Technology (LIFT) 
Initiative and The Water Research Foundation Update
Jeff Moeller, The Water Research Foundation
This presentation highlights tools and resources as well as 
opportunities to engage in the Leaders Innovation Forum 
for Technology (LIFT). LIFT is an initiative of The Water 
Research Foundation and Water Environment Federation to 
accelerate innovation and new technology into practice. The 
presentation will provide an overview of LIFT; discuss LIFT tools 
and activities; identify high priority technology topics; and 
outline ways participants can benefit from the program. The 
presentation will include a demonstration of LIFT’s new online 
innovation and collaboration platform called LIFT Link which 
allows users to discover new technologies, post research and 
technology needs, and connect with others on technologies of 
mutual interest for information sharing and collaboration.

9:15 am

4.3 Pure Reinvention
Mike Bills, MB Strategies

10:30 am

Operator Meritorious Award
Water Landmark Award
Pat Staskiewicz, Ottawa County Road Commission

4.4 Unconscious Bias (Implicit Bas)
Eric Foster, Progress Strategies +
Unconscious Bias (Implicit Bas), how it manifests in society 
and the workplace and brief recommendations to mitigate 
it. Mr. Foster will share hot cultural miscommunication 
develops and how intercultural management can help 
manage such inevitable conflict.

Track: Case Study

1:15 pm

5.1 City of Rochester Hills Booster Pumping Station #2 
Replacement Project
Bradley Shepler, Hubbell, Roth & Clark, Inc. and Allan Schneck, P.E., 
City of Rochester Hills
The City of Rochester Hills needed to replace an aging and 
deteriorating potable water booster station. The City authorized 
Hubbell, Roth & Clark, Inc. (HRC) to assess the operation of the 
current facility, conduct a feasibility study for locating and sizing 
a new facility, design a new facility (including providing options 
for procurement/construction), and administer the construction 
of a new facility. This presentation would discuss evaluating the 
considerations during the feasibility study; reviewing the options 
during the design development process from a booster pumping 
system, site, and facility sizing stand-point and an O&M stand-point; 
utilizing a Quality-Based Selection (QBS) request for proposal; 
selecting the contractor proposal that best fits the City’s ultimate 
goal for the facility; working with the contractor on what turned into 
more of a design-build project; and commissioning the final product.

1:45 pm

5.2 Toledo Collins Park Water Treatment Plant - 40 MGD Plant 
Addition Design Considerations and Challenges
Kurt Smith, PE, ARCADIS and Jim Donnell, PE. City of Toledo
With limited ability to perform routine maintenance on a 20 MGD 
treatment basin during the high water demand season and the 
receipt of a significant deficiency from the Ohio EPA, the City of 
Toledo embarked on a 40 MGD Collins Park Water Treatment Plant 
expansion for redundancy to provide more flexibility in performing 
plant maintenance and an increase of treatment capacity based on 
the OEPA rating of the facilities. Presentation will focus on design 
considerations, challenges that were experienced during design, 
cost saving features, and the benefits of new design tools such as 3D 
REVIT modeling. As a result of these improvements, the City will have 
much greater flexibility and increased capacity well into the future to 
meet the needs of their regional water service areas. Total probable 
project cost of these improvements is approximately $88.8 Million.

2:15 pm

5.3 Innovative Approach to Upgrading the Ludington Water 
Treatment Plant
Brian Phillips, FTCH
The City of Ludington will be completing an extensive upgrade 
to their Water Treatment Plant in the summer of 2018. Innovated 
techniques were used to increase the rated capacity of the facility 
from 3.2 MGD to 8.0 MGD without increasing the footprint of the 
building. A large degree of planning and sequencing, including 
multiple plant wide shutdowns, were necessary to accomplish 
these improvements. Major components of the project included the 
following: Owner procurement of pretreatment equipment including 
flocculation equipment, sedimentation equipment, sludge collection 
equipment. Retrofitting of one existing solids contact clarifier into 
two flocculation and high rate sedimentation basins. Retrofitting of 
the other solids contact clarifier into two gravity filters. Replacement 
of two of the high service pumps, including installation of VFD’s. New 
chemical storage and feed systems, including: fluoride, alum and 
sodium hypochlorite. Miscellaneous Process Improvements - process 
piping and valves, instrumentation equipment and SCADA control 
system improvements. New site piping, including: raw water piping, 
backwash wastewater piping, sludge piping and chemical feed piping. 
New electrical service, transformer, transfer switch, and standby 
generator. HVAC replacement, building facade improvements and roof 
replacement. The presentation will outline the project challenges and 
the innovative techniques used to address the issues.

RETURN TO TABLE OF CONTENTS

R
ID

IN
G

 T
H

E
 W

A
V

E
 O

F C
H

A
N

G
E

39

M
I-A

C
E

 2
0

18
 P

ro
g

ram



3:00 pm

5.4 Flexibility Through Progressive Design Build Delivery for 
Linear Projects
David Kinchen, Black & Veatch
While the advantages of progressive design-build (PDB) delivery are 
well documented for facility projects, many owners overlook the 
fact that many of those same advantages apply to linear projects as 
well. Through the application of best practices as outlined by both 
the Design-Build Institute of America (DBIA) and the Water Design-
Build Council (WDBC), design-build isn’t just for inside-the-fence 
projects anymore. Additionally, with MDEQ’s recent process 
updates that provides for funding utilizing PDB, this presentation 
will help owners identify opportunities where flexibility through 
delivery can offer significant benefits for ratepayers and customers. 
This presentation will provide real life application of best practices 
on several linear projects that provided time savings, cost savings 
and ultimately best value solutions for owners from three (3) 
different projects. The presentation will include article references 
and material presented by national thought leaders at various 
conferences and training sessions around the country, and will 
provide owners with the tools needed to evaluate and consider 
options available to extract the best value out of linear projects to 
overcome the challenges they face when delivering projects.

3:30 pm

5.5 “Ground-Truthing” Data and Results For Precise and 
Accurate Water System Risk Assessment and Capital 
Improvement Plan
Susan Knepper and Vicki M. Putala, OHM Advisors
The MDEQ has required communities that serve more than 1,000 
people to develop a Drinking Water Asset Management program. 
A risk assessment of the distribution system, which includes a 
condition and consequence of failure analysis, is part of this 
requirement. Due to the costly and/or invasive technology that 
exists to assess the condition of water distribution mains, water 
main condition information relies heavily on the accuracy of the 
community’s GIS data and the operator’s knowledge. Confirming 
the accuracy of the data being used prior to completing a risk 
assessment and receiving input from the community’s operators 
is crucial in preventing re-work and delivering a quality product. 
Therefore, this presentation will discuss the tips used to identify 
inaccuracies in a community’s GIS in terms of water main material, 
age, size and break history to produce an accurate and precise risk 
assessment for a community drinking water system. The resulting 
capital improvement plan is expected to reflect the highest risk 
assets. However, too often small mains with high probably of 
failure and low consequence of failure consistently score in low 
risk. This presentation will identify different options for amending 
risk values taking into consideration level of service and integrated 
asset management principles to create a well-supported capital 
improvement plan.

4:00 pm

5.6 All Models Are Wrong, But Some Are Useful: Great Lakes 
Water Authority’s Transmission Main Prioritization to Drive 
Focused Renewal
Bryon Wood, GLWA, Craig Daily, Pure Technologies, Todd King, 
GLWA, Mike Jacobson, Pure Technologies
The Great Lakes Water Authority (GLWA) provides water to 
approximately 4 million people in 127 communities, accounting 
for nearly 40 percent of Michigan’s population. Up to 1.7 billion 
gallons of water per day is produced from five water treatment 
plants and conveyed to customers through approximately 800 
miles of large diameter (24 inches and greater) transmission mains. 
Many of these mains were installed in the late-19th century and 
early-20th century and are in an unknown condition. Full scale 
capital replacement of these mains is often unnecessary and 
fiscally wasteful. As such, GLWA is taking a proactive approach 
to maintaining the reliability of their critical infrastructure by 
implementing a pipeline integrity program. This paper details the 